
Telos Consultancy Services (P) Ltd. 

REIA for Mundra Special Economic Zone                                                      

DRAFT 
Rapid Environment Impact Statement 

& EMP 
 
 

AND 

 
Risk Assessment & DMP 

 
 

OF 
 
 

 
MUNDRA SEZ LTD. 

Special Economic Zone 
 

Taluka Mundra, 
Dist. Kutch, Gujarat 

 
 
 
 
 

 

 
 

Study conducted by – 
TELOS Consultancy Services Pvt. Ltd. 
Mumbai 

 

 

 



INDEX 
 

Sr. 
No. 

Topic  Page 
No. 

 PREFACE 1 

1. INTRODUCTION 2 

1.1 BACKGROUND 2 

1.2 SPECIAL ECONOMIC ZONES  2 

1.3 SEZ POLICY OF THE GOVT. OF INDIA  3 

1.4 LEGISLATION GOVERNING SEZS 4 

1.5  MUNDRA 4 

1.6 ADANI GROUP – THE PROMOTERS OF MUNDRA SEZ 4 

1.7 GLOBAL COMMERCE 5 
[...]
planning principles of sustainability, resource conservation and to provide state-of-the-

art infrastructure.  

 
2.3.1 Water Requirement & Source:  

 
SOURCES  

Narmada water (piped & canal), seawater (desalinated), harvested water (rainwater 

harvesting) and recycled water (STP) are the sources of water supply for Mundra 

SEZ project.   

The details and estimated quantum of the above water resources are as under: 

 
1. Narmada Water: Presently, GWIB are supplying 9 MLD water through pipeline 

and they have assured supply upto 11 MLD water in future.   

2. Desalinated Water: It will be necessary to provide substantial volume of 

desalinated water, in phases, to bridge the gaps and for assured uninterrupted 

water supply to Mundra SEZ. Sea water shall be treated by desalination plants to 

the standards of potable water and supplied primarily for domestic use. 

3. Recycled Water: Domestic and other waste water shall be collected and treated 

at strategically placed treatment plants, up to tertiary treatment level and shall 

then be re-circulated for industry and non-domestic uses. The wastewater 

treated shall be used by the Horticulture Department to develop Green 

Cover over the Mundra SEZ there by reducing the net fresh water 

demand and minimize impacts on the competitive users.  (An enclosed 

copy of suitability of treated effluent from Agriculture University is referred as on page 

no. 111-112.) 

 

DISTRIBUTION  

The water distribution scheme has been based on independent storage and 

distribution of treated water from the above three different sources, for domestic, 

non-domestic and industrial uses. The water is being pumped into the distribution 

system by hydro-pneumatic pumps, which also ensure the desired residual pressure. 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

58

Most part of the water supply is designed as loop system to ensure maximum head 

of water.  

WATER REQUIREMENT  
 

1. Daily Average Water Demand 

First Phase 

Daily average water demand has been estimated as 134 MLD as shown in the Table 

2-8. So to ensure continuous supply of quality water, Desalination Plant of 150 MLD 

is required to meet the estimated demand. The desalination plant will be built in 

modular and expandable manner.  

 
Table 2-8: Estimated Daily Average Water Demand (First Phase) 

 
Item 
No. 

Type of area Site area 
(ha) 

Demand 
(cum/ha/d)

Average 
Demand 
(cum/d)

Loss 15% 
(cum/d) 

Total 
Demand 
(cum/d) 

1 Industrial Zone      

 a) Industries  2500 31.4 78500 11775 90275 
 c) Warehousing 192 17.4 3340.8 501.12 3841.92 

2 Sea Port and Port 
Backup 941 17.4 16373.4 2456.01 18829.41 

3 Power Plant 294 - 10000 1500 11500 
4 Social Infrastructure 255 17.4 4437 665.55 5102.55 
5 Recreation           
 a) Sports 50 17.4 870 130.5 1000.5 
 b) Parks and Open 

Spaces 100 45.0 4500 675 5175 
6 Transport 607 5.0 3035 455.25 3490.25 
7 Utilities 146 35.0 5110 766.5 5876.5 
 Total       145091 

 

 

  



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

59

 
 
A Report on Mathematical Model study attached, 1st phase of MSEZ Development.



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

60

 
Final Phase 

Daily average water demand has been estimated as 450 MLD as shown in the Table 2-9. So 
to ensure continuous supply of quality water, Desalination Plant of 450 MLD is required to 
meet the estimated demand. The desalination plant will be built in modular and expandable 
manner. 
 
Table 2-9: Estimated Daily Average Water Demand (Final Phase) 
 
 
Item 
No. 

Type of area Site area 
(ha) 

Demand 
(cum/ha/d)

Average 
Demand 
(cum/d)

Loss 15% 
(cum/d) 

Total 
Demand 
(cum/d) 

1 Industrial Zone      

  a) Industries  6068 31.4 190535 28580.28 219115.48 

  c) Warehousing 740 17.4 12876 1931.4 14807.4 

2 Sea Port and Port Backup 2960 17.4 51504 7725.6 59229.6 

3 Airport and Cargo Hub 833 17.4 14494.2 2174.13 16668.33 

4 Power Plant  555 60 33300 4995 38295 

5 Commercial 370 17.4 6438 965.7 7403.7 

6 Residential 2035 17.4 35409 5311.35 40720.35 

7 Recreation           

  a) Sports 400 17.4 6960 1044 8004 

  b) Parks and Open Spaces 450 45.0 20250 3037.5 23287.5 

8 Transport 2405 5.0 12025 1803.75 13828.75 

9 Institution 185 17.4 3219 482.85 3701.85 

10 Utilities 370 35.0 12950 1942.5 14892.5 

  TOTAL         459954.46
 

2. Design Parameters for Distribution System 

The planning for the proposed water supply and distribution system shall cater to 

phase wise development. Water requirement for domestic use in table 2-10 are 

based on the Manual on “Water Supply and Treatment“, published by CPHEEO, 

Ministry of Urban Development, New Delhi, 1991 and market research of water 

requirement for various industries. 

 

In addition, the following parameters shall be adopted for water distribution network 

for Mundra SEZ: 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

61

a) Peak factor for transmission main - 1.5 

b) Peak factor for distribution system - 2.25 for Residential and 1.5 for Industrial 

c) Water loss due to leakage - 15% 

d) Minimum residual pressure at ferrule point - 7m for single storey, 12m for 

two storey and 17m for three storey 

e) Pipe material proposed- Ductile Iron / Mild Steel / DI (K – 9) / and HDPE 

pipes (PE 100) pipes are used for water distribution.  

f) Minimum diameter- 100mm 

 
3. Fire Protection Demand 

The quantity of water required for fire fighting operations shall be planned based on 

the Manual on “Water Supply and Treatment“, published by CPHEEO, Ministry of 

Urban Development, New Delhi, 1991, using the following empirical formula: 

 

Fire demand in liters per day = Q =100000x (P) 0.5  

     Where P = population in thousands 

   Q = quantity in lpd 

For SEZ project, the fire protection system shall be designed for a total population of 

300000. Therefore, 

           P = 400,000  

           Q = 100000 x (400) 0.5 

           = 2000000 lpd  

          = 2 MLD 

 

DISTRIBUTION SCHEME  

The water is being pumped into the distribution system by hydro-pneumatic pumps, 

which also ensure the desired residual pressure. Most part of the water supply is 

designed as loop system to ensure maximum head of water.  

 

The water distribution pipes are laid along the defined utility corridor and away from 

sewerage system to avoid any possibility of contamination.  

 

A gridiron system of pipelines shall be used for water distribution network, 

compatible with the sector planning of SEZ. Within the gridiron system of pipe 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

62

network, all arterial and secondary mains shall be looped and interconnected. This 

arrangement eliminates dead ends and permits water circulation such that a heavy 

discharge from one mains allows draining water from other pipes. This also helps in 

preventing water from developing tastes and odors due to stagnation. In addition to 

the water supply for domestic, non-domestic and industrial uses, piping system shall 

also cater for water supply for fire fighting, including necessary pressure boosting 

measures. 

 

DETAILS ON DESALINATION PLANT USING REVERSE OSMOSIS (RO) 

SYSTEM  

 It will be necessary to provide substantial volume of desalinated water, in phases, to 

bridge the gaps and for assured uninterrupted water supply to Mundra SEZ. For this 

total 300 MLD of sea water desalination facilities has been approved for Waterfront 

Development Plan. 

So to ensure continuous supply of quality water Desalination Plant of 150 MLD 

capacity is required to meet the estimated demand. The desalination plant will be 

built in modular and expandable manner. 

 

Technical features of the plant 

 Sea water intake 

 Pre-treatment 

 Filtration 

 RO system 

 Post treatment 

 Automation 

 
After review various technology, Mundra SEZ has chosen Sea Water Reverse Osmosis 

Desalination Technology to implement this project. 

 

The Reverse Osmosis process uses a semi-permeable membrane to separate and 

remove dissolved solids, organics, pyrogens, submicron colloidal matter, viruses, and 

bacteria from water. The process is called "reverse" osmosis since it requires 

pressure to force pure water across a membrane, leaving the impurities behind. 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

63

Reverse Osmosis is capable of removing 98%-99.5% of the total dissolved solids 

(TDS) and 99% of all bacteria, thus providing safe, pure water. 

 

 

Sea water intake 

• Sea water is drawn from a depth of 6 M below the Chart DatumMtr. and flows a 

distance of 8000 Mtr. to reach the plant  

• Sea water intake system is an open intake system of 200 Mtr top width and the 

water flows by tidal forces to the intake reservoir. 

• Stream is bifurcated and each stream passes through a mechanical bar screen to 

trap the debris, rubbish and seaweeds of particle size greater than 50 mm and 

followed by a screen to trap particle greater than 5 mm 

 

Pre-treatment 

 

From the pumping station, raw seawater flows to the pre-treatment facilities. After 

stilling chamber, it passes through two separate lines. This ensures that the plant 

can at least continue to operate at half-capacity in the event of blockage or failure in 

one of the line. The dosing pumps at the chemical treatment facility are each 

equipped with real-time flow-rate adjustment and adequate redundant capacity has 

again been factored in to guard against down-time. 

 

• Chlorination for effective disinfection is done in stilling chamber. 

• The disinfected water is then flow to the 2 No Flash Mixers each of 20 M3 capacities 

for coagulation and 4 No flocculation chambers each of 375 M3 capacity. For 

chemical treatment using coagulants and flocculants. 

• Clarification and gravity settlers 2 No each of 750 M3/Hr capacities are used to settle 

and remove the heavier suspended and settable solids. 

• The sludge from the gravity settler are drawn into the sludge pit @20 M3/Hr and 1-

2% sludge consistency will discharged through the pipe to Sludge Drying Bed. 

 

 

 

 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

64

Filtration 
 

Filtration is performed in two stages, starting with gravity filters containing gravel, 

quartz sand and anthracite media. The filters, which have an automatic backwash 

facility, offer a 12.5% standby overcapacity and have a proven ability to cope with 

storm turbidity levels. Four parallel batteries of cartridge filters form the second 

stage, with a built-in spare capacity of 33% are employed to remove the finer 

suspended solids present in the seawater to achieve the required SDI.  

 

• The clarified water from gravity settler passes through six number of Gravity sand 

filter of 350 M3/Hr capacity each and the outlet water from the filter is stored and 

pumped to the eight units of horizontal Pressure filter of 300 m3 capacity each 

through the intermediate pumping station to remove the suspended solids of particle 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

65

• size greater than 5 microns. @1.8 MLD backwash effluent water generate from filter will mix with RO reject water and go to reject 

disposal tank. 

• The three modules of 5 micron cartridge filters are used to remove the remaining suspended solids completely and some of the micro-

organisms present in the seawater before it enter into the RO system. 

 

 

  



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

66

Figure 2-5 Seawater RO System 
 
 

Parameters Permissible values   Ambient Values  Discharge Values Calculated     Discharge Value taken for Modelling studies    

BOD 100 mg/lit 5mg/lit 14.41mg/lit 20mg/lit 

COD 250mg/lit 50mg/lit 94.39mg/lit 100mg/lit 

Salinity   37 ppt 57.57ppt 60ppt 
 

 
 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

67

 
 

Post Treatment 
 
• The 150 MLD product water produced is stored in a tank and again chlorinated to 

avoid microbial contamination during water distribution. 

• The brine is drained to the sea along with the disposal system for the power 

plant effluent.  

 

Automation 

• The 150 MLD desalination plant will be a fully automated plant with multiple 

PLC’s controlled and by SCADA system. 

 

  Layout of the Plant 

 

This Desalination Plant will remove the dependence of the Mundra SEZ, and all its 

ancillary developments on the ground water and fresh water. Since Mundra area is 

already a ‘dark zone’ from the ground water perspective, the desalination plant will 

protect this fragile area for salinity ingress. The fresh water in the rivers and rivulets 

around Mundra will also be left for the use by the local communities. The Mundra 

SEZ will thus be completely independent from the point of view of its water 

requirements. 

 

The RO reject and the CETP treated discharge water after  consultation with NIO for 

carefully proposing the pipeline layout, keeping in mind the marine outfall 

parameters by GPCB and the results obtained from the mathematical model study, it 

is proposed to discharge the wastewater through a common outfall point into the 

sea. Model study for the same has been attached as annexure. 

 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

68

 
Figure 0-6: Location of Desalination Plant in Mundra SEZ   
 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

69

2.3.2 Electric Power Supply   
 

POWER DEMAND 

SEZ comprises of industries, commercial, residential, institutional and sports cum re-

creational facilities. Very large load diversity shall be encountered in these various 

applications. In industrial zones with light to medium power intensive industries, a 

diversity factor of 40 to 60% over the installed capacity is normally considered 

adequate for computation of peak demand. However, power diversity is much higher 
[...]
construction of artificial ponds or artificial drainage channels within the 

Catchment Areas. 

• Estimation of water depths in the rivers during low flood levels and high flood 

levels. 

• Morphological Studies to assess the behavior of rivers both during ‘Monsoon’ 

and during ‘Out of Monsoon’. 

• Study & analysis of historical data for the following for past 50 years :- 

o Flood discharges and water levels in the rivers and natural drainage 

channels 

o Rainfall run-off data  

o Maximum Rainfall & Maximum Precipitation 

o Floods for differed return periods 

• Estimation of probable maximum floods within the Catchment and it’s 

surrounding areas. 

• Through hydrologic and hydraulic analysis, assess flood routing and flood 

forecasting for the Catchment Areas of port. 

• Prepare mathematical model for rainfall run-off studies within the identified 

Catchment Areas. 

• Study on various alternative options for diversion of natural drainage channels 

OR developing additional discharge channels for draining water from the 

Catchment Areas through port area into the sea in order to reduce the burden 

on the identified Water Body and Creek. 

• Study and propose various methods for development and construction of 

various check-dams along the rivers and natural drainage channels thereby 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

87

creating artificial barriers and thus reducing the quantum of discharge flowing 

into the Water Body and Creek identified in the port area or even interlinking 

of rivers and streams in the project area 

• Study the option of building large water storage in the project area which can 

help in diverting the flood on one hand, and also act as fresh water storage 

on the other hand to support the water supply system in the project area. 

 

Studies on Water Body and Creek  

• Assess the total discharge and carrying capacity of the Water Body & Creek 

within the project area. 

• Carry out Basic Engineering for the following for the Water Body and Creek 

identified in project area :- 

o Optimum width, depth, gradient and side slopes  

o Determining various Hydraulic Design parameters i.e. velocities, 

discharge intensity, discharge distribution 

o Slope Stability Analysis 

o Slope Protection Measures 

o Location of Flood Embankments & Guide Bunds 

o Design of appurtenant works i.e. Flood Embankments & Guide Bunds 

o Estimation of Sedimentation Profiles within the Water Body & Creek 

o Estimating life of Water Body  

o Determining availability of dependable flushing discharges 

o Estimating rejuvenation of reservoir live storage capacity by flushing 

o Optimization of flushing discharge and flushing duration and 

frequency of flushing 

o Suggest gate regulation for effective flushing 

 

Studies on Tidal Regulator / Wier  

• Determining layout and orientation of the Tidal Regulator / Wier at the mouth 

of Creek identified within the project area 

• Carry out Basic Engineering for design of Tidal Regulator / Wier 

• Estimation of afflux, finalizing crest levels of spillway and under sluices 

• Estimation of discharging capacity by determining coefficient of discharge 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

88

Approach and Methodology 

• Comprehensive Reconnaissance  

A team of experts specialized in similar kind of work shall visit the site to 

assess the inadequacy of the drainage and assess the need of improvement 

specially to prevent near by areas from inundation in case of floods.  

 

• Preliminary Studies/Assessment 

Preliminary assessment of system improvement studies will be carried out 

with the help of Survey of India (SOI) Topo-sheets, rainfall data, Tidal data 

(from existing Mundra Port), NHO - Hydrographic Chart, NRSA - Satellite 

Imageries and available topographical details to suggest the prima facie 

remedial measures to be undertaken in the area within 2 to 3 months time.  

 

• Topographic Survey  

Topographic survey of the land will be carried out to provide the basic input 

for the system design and mathematical model.  This survey shall also cover 

the details of availability of land on both sides of the streams together with 

their levels and possible diversion with the Mundra’s land. 

 

• Hydrographic Survey  

Hydrographic survey for each of the streams/rivers from inlet to outlet and 

cross sections at closer interval will be taken to provide the basic input for the 

system design and mathematical model study. Hydrographic surveys shall 

determine the tidal reaches of these two streams i.e. the tidal extents during 

the low tide / high tide (on landward side), desiltation requirements at the 

outlet (tidal reaches). A naval hydrographic chart of the area shall also be 

referred. 

 

• Real Time Data Collection 

Real time data will be collected on tidal height level at outlet and rainfall to 

provide the basic input for calibration of the model. The high flood marks 

observed during the recent floods could be collected for calibration of model. 

These fixed marks as available at the Mundra area shall be collected.  



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

89

 

 

• Mathematical Model Studies  

The streams and rivers discharging in the sea through Mundra area shall be 

modeled.  The tidal waters enter these streams and rivers through these 

creeks to certain extent. The flow of upland discharge during rainy season 

through these streams will be influenced by the tidal water levels during that 

period. Therefore, a mathematical model capable of predicting unsteady flows 

with tide as downstream boundary and flood discharge as upstream boundary 

will be required to simulate flows in these streams. The software CHARIMA / 

MIKE-11 or equivalent having these capabilities will be utilized to develop a 1 

dimensional mathematical model to simulate the flows in these streams under 

consideration. The model will cover the channel beyond tidal limit on 

upstream side and extend up to the mouth of the main creeks in which these 

rivers are joining. Tidal water levels during spring / neap tide will be given as 

downstream boundary conditions. The flood hydrographs estimated on the 

basis of the 24 hour maximum rainfall for different return periods will be used 

as upstream boundary conditions. Different combinations of these boundary 

conditions will be studied to predict the worst flood scenario in these streams. 

Based on the results of these studies and the topographical map of the 

catchment area, probable flood zones and extent of flooding could be 

indicated.  

• Calibration would be done using the real time data. The tide height during 

this period corresponding to the time of discharge would also be taken into 

account during calibration of the model.  

 

Structural Measures  

Based on the output of model studies structural measures will be planned, 

designed and cost estimate will be provided.   

Need for Non-Structural Measures 

Based on the results of reconnaissance, survey data and model studies the 

structural measures for accommodating the flood discharge problem due to 

drainage congestion will be assessed critically. If these measures are not 

sufficient to cater the need of expectations, we will be suggesting the non-



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

90

structural measures for which subsequent studies will have to be undertaken 

and proposal will be submitted later.  

 

Table 0-13 Time frame of the Study 

Phase-I Reconnaissance by experts, collection of primary 

data/reports and primary study to submit interim inception 

report for the improvement of drains in these streams for 

catering to the flood discharge  

Completed 

Phase-II Hydrographic /Topographic Surveys, Geo-technical 

Investigations, Development of mathematical models, 

design, cost estimate, submission of final report  

7 months time

 

 
 
2.4.4 Industrial Wastewater Management System    

 

To meet the waste water disposal standards, Mundra SEZ envisages developing 67 

MLD (50 MLD and 17 MLD) Common Effluent Treatment Plant (CETP) facilities. The 

CETP will be built in modular and expandable manner. Location of CETP is depicted 

in Fig. 2-10.  

 

Technology 

After review various technology, Mundra SEZ has chosen conventional treatment 

scheme of Activated Sludge Process to implement this project. 

To monitor quality of effluent discharge from the various industries in the Special 

Economic Zone. 

 

Treatment 

At present, both effluent and sewage are proposed will be treated together and are 

collected in the equalization tanks after passing through screen chamber. The 

effluent is then pumped to common Effluent treatment plant to bring the effluent to 

the accepted level for disposal in marine coastal areas or into the sea. 

 

 

 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

91

• Description of the Plant 

• Effluent Characteristics 

• Treatment Scheme 

• Technical features of the plant 

• Layout of the plant 

 

Effluent Characteristics 

It is proposed to combine treatment of the wastewater from the industries of Mundra 

Special Economic Zone and sewage from social infrastructure. The expected effluent 

characteristics and those required after the treatment as per the guide lines of 

Gujarat Pollution Control Board are as follows: 

 

Table 0-14 : Characteristics of Raw Effluent for CETP  

 
Sr. No. Parameter Unit Value 

1 PH mg/lit 6.5-8.5 

2 BOD mg/lit 100 

3 COD mg/lit 250 

4 Suspended Soilds mg/lit 100 

5 Oil and Grease mg/lit 20 

6 Cyanide mg/lit 0.2 

7 Phenolic Compound mg/lit 5 

8 Ammonical Nitrogen mg/lit 50 

9 Residual Chlorine mg/lit 0.5 

 
 
Treatment Scheme 
 

Following is the list of units involved in the proposed common effluent Treatment 

Plant. 

• Screen Channel with Mechanical Bar Screen. 

• Equalization Tanks – 2 Nos. 

• Neutralization Tanks – 2 Nos. 

• Primary Settling tank with Mechanical sludge scrapper and scum removal. 

• Sludge sump cum collection tank with pumps.(Dry well and wet well type) 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

92

• Aeration Tank -1, with mechanical surface aerators (1st stage). 

• Secondary Settling tank with mechanical Sludge scrapper (1st stage). 

• Sludge sump with pumps (1st stage). (Dry well and wet well type) 

• Aeration Tank – 2, with mechanical surface aerators (2nd stage). 

• Secondary Settling tank with mechanical Sludge scrapper (2nd stage). 

• Sludge sump with pumps (2nd stage). (Dry well and wet well type) 

• Aeration Tank – 3, with mechanical surface aerators (3rd stage optional).  

• Final Settling tank with mechanical sludge scrapper(3rd stage optional) 

• Sludge sump with pumps (3rd stage optional). (Dry well and wet well type) 

• Sludge drying Platforms. 

• Decanters – 2 Nos. 

• Intermediate collection Tank. 

• Chlorination Plant  

• Guard Pond. 

• Dried Sludge storage facility. 

 
Table 0-15: Treated Effluent Characteristics of CETP 
 
 
Sr. No. Parameter Permissible Value for 

disposal into marine 
coastal areas 

Permissible Value for on 
land irrigation 

1 BOD 100 mg/L 100 mg/L 
2 COD 250 mg/L - 
3 pH 5.5 – 8.5 5.5 – 9.0 
4 SS 100 mg/L 200 mg/L 
5 Oil & Grease 20 mg/L 10 mg/L
6 TDS - 2100 mg/L 

 

 
2.4.5 Solid Waste Management System 
 

Solid waste can be classified into two main categories, namely municipal solid waste 

and Industrial waste. Solid waste shall be sorted out for recycling and non-recycling 

material.  

 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

93

Recycling turns materials that would otherwise become waste into valuable 

resources. Materials like glass, metal, plastics and paper are collected, separated and 

sent to facilities that can process these into new material. 

 

All biodegradable municipal solid waste shall be mixed with sewage sludge to 

undergo composting to produce saleable fertilizer. Composting is another form of 

recycling. Composting is the controlled biological decomposition of organic matter 

into humus. Composting is nature’s way of recycling organic waste into new soil, 

which can be used in vegetable and flower gardens, landscaping and many other 

applications. 

 

Non-biodegradable waste will be brought together with the industrial waste to the 

landfill for ultimate disposal. Although source reduction, reused, recycling and 

composting can divert large portions of municipal solid waste from disposal, non-

biodegradable waste shall be collected in landfills. Landfills shall be well engineered 

facilities that are located, designed, operated, monitored, closed, cared for after 

closure, cleaned up when necessary to protect human health and the environment.  

 

In a modern landfill, refuse is separated component, compacted layers covered by a 

layer of clean earth. Pollution of surface water and ground water is minimized by 

lining and contouring the fill, compacting and planting the upper most cover layer, 

diverting drainage and selecting proper soil in sites not subject to flooding or high 

ground water levels. In addition, these new landfills can collect potentially harmful 

land fill gas emissions and convert the gas into energy.  

 

To reduce waste volume, private operators can implement a controlled burning 

process called combustion or incineration. A variety of pollution control technologies 

significantly reduce the gases emitted into the air. Among these are scrubbers – 

devices that use a liquid spray to neutralize acid gases and filters, which remove tiny 

ash particles. 

 

 

 

 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

94

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

Sources 
of MSW 

Residential 

Gardening, 
Sweeping 
Waste 

Construction 

 
Commercial 
 
Institutional 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

95

 

 



                                                                                                                            
 

REIA Study for Mundra Special Economic Zone                                                      
 

96

The MSW sites for first phase and final phases have been identified & shown: 

 



                                                                                                                            